ENGINE EXPLODED VIEW AND PARTS LIST

FIG.1 CYLINDER HEAD ASSEMBLY

ITEM | STOCK # DESCRIPTION

3

IgO1-1 156212-0101 [GASKET, CYLINDER HEAD

Iig01-2 156212-0102 [COVER, CYLINDER HEAD

Fg01-3 156212-0103 [GASKET, CYLINDER HEAD COVER

Fg01-4  156212-0104 [TUBE, BREATHER

Ig01-5 156212-0105 [BOLT

Fig01-6  156212-0106 [STUD

Ig01-7 156212-0107 [STUD

Iig01-8 156212-0108 [PIN

F1g01-9 156212-0109 [BOLT, CYLINDER HEAD

Fig01-10 156212-0110 [PLUG, SPARK

Fig01-11 156212-0111 [HEAD ASSEMBLY, CYLINDER

—| =] =] o] o] v | = —| —| —

FIG.2 CRANKCASE ASSEMBLY

ITEM | STOCK # DESCRIPTION

F1g02-1 156212-0201 [CRANKCASE ASSEMBLY

1g02-2 156212-0202 [SENSOR, ENGINE OIL

F1g02-3 156212-0203 [GEAR ASSEMBLY, GOVERNOR

Ig02-7 156212-0207 [ARM, GOVERNOR

Ig02-8  156212-0208 [BOLT, DRAIN PLUG

I1g02-9  156212-0209 [WASHER

F1g02-12 156212-0212 [BEARING

F1g02-13 [56212-0213 [SEAL, OIL

Ig02-15 156212-0215 [NU'T

Fg02-16 156212-0216 [WASHER

Ig02-17 156212-0217 [PIN

I1g02-18 156212-0218 [BOLT

mr—tr—u—u—u—tm[\or—u—u—u—tg




ENGINE EXPLODED VIEW AND PARTS LIST

FIG.3 CRANKCASE COVER

ITEM | STOCK # DESCRIPTION QTY
Iig03-1  156212-0301 [COVER, CRANKCASE 1
Ig03-2  156212-0302 [BEARING 1
Ig03-3  ]56212-0303 [SEAL, OIL 1
Fg03-4  156212-0304 [GASKET, CRANKCASE 1
F1g03-5  ]56212-0305 [PIN 2
F1g03-6  ]56212-0306 [DIPSTICK ASSEMBLY, OIL 1
Ig03-8 156212-0308 [PLUG ASSEMBLY, ENGINE OIL 1
I1g03-9 156212-0309 [BOLT 6
FIG.4 CRANKSHAFT

ITEM | STOCK # DESCRIPTION QTY
Fig04-1  156212-0401 [CRANKSHAFT ASSEMBLY 1

29



30

ENGINE EXPLODED VIEW AND PARTS LIST

FIG.5 PISTON & CONNECTING ROD

ITEM | STOCK # DESCRIPTION

Fig05-1  156212-0501 [CLIP, PISTON PIN

F1g05-2  156212-0502 [PISTON

F1g05-3  156212-0503 [PIN, PISTON

Fig05-4  156212-0504 [ROD, CONNECTING

I1g05-6  156212-0506 [RING, THE FIRST

F1g05-7 156212-0507 [RING, THE SECON

Fig05-8  156212-0508 [RING SET, OIL

FIG.6 VALVE ASSEMBLY

K
s @@ ~—9 |
: .
=©® @O = |
) ‘ 3 S »”
6 3
9 f|3 :
= Q—@
- 1
9
ITEM | STOCK # DESCRIPTION QTY
Ing06-1  ]56212-0601 |CAMSHAF1 ASSEMBLY 1
Ing06-2 156212-0602 |VALVE, EXHAUST 1
Ing06-3  156212-0603 |VALVL, INTAKI 1
Fig06-4  ]56212-0604 |SEAT, VALVE SPRING 2
Fig06-5 156212-0605 |VALVE LOCK 4
Fig06-6  |56212-0606 |SPRING, VALVE 2
Ing06-7 156212-0607 |GUIDL, SEAL 1
Ing06-8  ]56212-0608 |'TAPPLI'T, VALV 2
Fig06-9 ]56212-0609 |LIFTER, VALVE 2
Fig06-10 ]56212-0610 |PLATE ASSEMBLY, LIFTER STOPPER 1
Fig06-11 [56212-0611 |BOLT, VALVE ADJUSTING 2
Ing06-12 156212-0612 |ROCKER, VALVL 2
11g06-13 156212-0613 [NUT, VALVE ADJUSTING 2
Ing06-14 156212-0614 |[NUT, VALVE LOCK 2




ENGINE EXPLODED VIEW AND PARTS LIST

FIG.7 RECOIL STARTER

ITEM

STOCK #

DESCRIPTION

QTrY

Tig07-1

56212-0701

BOLT

3

Tig07-2

56212-0702

STARTER ASSEMBLY, RECOIL

FIG.8 SHROUD

ITEM

STOCK #

DESCRIPTION

Tig08-1

56212-0801

SHROUD

Tig030

56212-0802

SHROUD, CYLINDER BODY

Ti508-3

56212-0803

SHIELD,LOWER

Tig08-1

56212-0804

PROTLECTOR, OIL

Tig03-5

56212-0805

ENGINE SWITCH

Tig080

56212-0806

BOLT

Tig08-7

56212-0807

BOLT

Tig03-8

56212-0808

COLLAR

Tig03-0

56212-0809

BOLT

Tig08-10

56212-0810

BOLT

31



32

ENGINE EXPLODED VIEW AND PARTS LIST

FIG.9 CARBURETOR

FR.’

ITEM | STOCK # DESCRIPTION QTY
F1g09-1 156212-0901 [CARBURETOR ASSEMBLY 1
F1g09-2 156212-0902 |GASKET, AIR CLEANER 1
F1g09-3  156212-0903 [GASKET, CARBURETOR 1
I'1g09-33 156212-0933 [PLATE, CARBURETOR INSULATOR 1
I'1g09-34 156212-0934 [GASKET, CARBURETOR INSULATOR 1
FIG.10 AIR CLEANER

\
\
\
\
\
\
\
\

ITEM | STOCK # DESCRIPTION QTY
Figl0-13 156212-1013 |CLEANER, AIR 1
Igl0-14 [56212-1014 |[NUT 2




ENGINE EXPLODED VIEW AND PARTS LIST

FIG.11 MUFFLER ASSY

ITEM

STOCK #

DESCRIPTION

QTY

Tigl -1

56212-1101

GASKET, EXHAUST OUTLET

Tigl1-2

56212-1102

NUT

Tigl13

56212-1103

MUFFLER ASSEMBLY

—] DO| —|

FIG.12 FUEL TANK

ITEM

STOCK #

DESCRIPTION

Tigl -1

56212-1201

TANK, FULL

TFig192

56212-1202

STRAINER, FUEL

Tigl93

56212-1203

COVER, FULEL TANK

Tiglo-1

56212-1204

OUTLET ASSEMBLY, FUEL TANK OIL

Tigl95

56212-1205

COLLAR

Tig196

56212-1206

TUBE, FUEL

Tigl 27

56212-1207

BOLT

Tig19-8

56212-1208

NUT

Tig19-0

56212-1209

JACKET, RUBBER

H[\’}HD—‘[@H}—‘HH%

33



ENGINE EXPLODED VIEW AND PARTS LIST

FIG.13 FLYWHEEL & IGNITION COIL

Ligl3-1 156212-1301 [NUT, FLYWHLEEL

Figl3-2 156212-1302 [PULLEY,STARTER

Figl3-3 ]56212-1303 [IMPELLER

Ligl3-4 156212-1304 [FLYWHEEL ASSEMBLY

Figl3-7 156212-1307 [BOLT

ITEM | STOCK # DESCRIPTION QTY
1
1
1
1
2
1

Figl3-9 156212-1309 [COIL, IGNITION

FIG.14 THROTTLE CONTROL

ITEM | STOCK # DESCRIPTION

O

Figl4-1 156212-1401 JCONTROL ASSEMBLY, THROTTLE

igld-11 156212-1411 [BOLT

Ligl4-12 156212-1412 |SPRING, GOVERNOR

Figl4-13 156212-1413 [ROD, GOVERNEOR

Figl4-14 156212-1414 |SPRING, THROTTLE VALVE RETURNING

Ligl4-15 156212-1415 [BOLT, GOVERNOR SUPPORT

Igl4-16 [56212-1416 |[NUT

»—A»—i»—t»—l»—t»—*[\'}»—tj

Figl4-17 156212-1417 [SUPPORT ASSEMBLY, GOVERNOR

3



LOG SPLITTER EXPLODED VIEW AND PARTS LIST

BEEAM ASSEMBLY
ITEM | STOCK# DESCRIPTION QTY
1 156227-0101 |CYLINDER ASSEMBLY 1
2 [56222-0102 |HIGH PRESSURE FITTING FOR CYLINDER 1
3 156222-0103 |HIGH PRESSURE HOSLE FOR CYLINDLER 1
4 [56222-0104 | VALVE MOUNT FITTING 1
5 156222-0105 |HIGH PRESSURE FITTING FO CYLINDER 1
6 [56222-0106 | VALVE HANDLE COTTER PIN 2
7 [56222-0107 | VALVE HANDLE PINES 2
8  [56222-0108 | VALVE HANDLE 1
9 [56222-0109 | CONTROL VALVE 1
10 156222-0110 | RETURN FITTING FOR VALVE 1
11 156222-0111 |OIL-IN HIGH PRESSURLE FITTING FOR VALVE 1
12 156222-0112 |L.LOG STRIPPER COVER 1
13 156222-0113 |[NUT M14 1
14 156222-0114 | BOLT M14X70 1
15 156222-0115 [ WEDGE 1
16 156222-0116 |BOLT M14X60 3
17 156222-0117 | SPACER FOR WEDGL 2
18 156222-0118 | BASE PLATE FOR WEDGL. 2
19 156222-0119 |[NUT M14 8
20 [56222-0120 | BEAM WELDMENT 1
21 562220121 |INUT M8 6
22 1562220122 |BOLT M8X25 6




36

LOG SPLITTER EXPLODED VIEW AND PARTS LIST

TOW BAR ASSEMBLY
ITEM STOCK # DESCRIPTION QTY
1 56222-0201 | TONGUE 1
2 56222-0202 |BOLT M6X15 2
3 56222-0203 |[MANUAL TUBE 1
1 56222-0204 |PIN CATCH 1
5 56222-0205 |NUT M12 2
6 56222-0206 [BOLT M12X80 2
7 56222-0207 |BALL COUPLER ASSEMBLY | 1
8 56222-0208 [BOLT M10X90 1
9 56222-0209 [WASHER M10 2
10 56222-0210 [NUT NYLOCK M10 1
11 56222-0211 [SAFETY CHAIN 2
12 56222-0212 |SUPPORT LEG 1
13 56222-0213 [NUT NYLOCK M8 1
14 56222-0214 |BOLT M8X75 1




LOG SPLITTER EXPLODED VIEW AND PARTS LIST

HYDRAULIC TANK & TIRE ASSEMBLY

ITEM STOCK # DESCRIPTION QTY
1 56222-0301 |TANK 1
2 56222-0302 |VENT CAP ASSEMBLY 1
3 56222-0303 |FLAT WASHER 2
4 56222-0304 | TIRE ASSEMBLY 4.8X 8 2
5 56222-0305 |NUT 2
6 56222-0306 |COTTER PIN 2
7 56222-0307 |HUB CAP 2
8 56222-0308 |SUCTION STRAINER 1
9 56222-0309 [SUCTION FITTING 1
10 56222-0310 |RETURN LINE FITTER ASSEMBLY 1
11 56222-0311 |RETURN LINE ELBOW FITTING 1

37



LOG SPLITTER EXPLODED VIEW AND PARTS LIST

ENGINE & PUMP ASSEMBLY

ITEM | STOCK# DESCRIPTION QTY
1 ]56222-0401 |ENGINE 1
2 562220402 |BAR, KEY STOCK FOR ENGINE 1
3 156222-0403 |JAW COUPLER 3/4-INCH BORE 1
4 [56222-0404 | SE'T SCREW M6X12 2
5 156222-0405 |JAW SPIDER COUPLER 1
6 [56222-0406 |PUMP MOUNT 1

562220407 [JAW COUPLER, 1/2-INCH BORL. 1
8 [56222-0408 |BAR, KEY STOCK FOR PUMP 1
9 562270409 |PUMP 2 STAGE 12 GPM 1
10 156222-0410 |HIGH PRESSURE FITTING FOR PUMP | 1
11 156222-0411 |[NUT M8 4
12 156222-0412 |BOLT M8 X 30 4
13 156222-0413 | BOLT 4
14 156222-0414 | WASHER M8 4

38



